INSTITUTE FOR INDUSTRIAL RESEARCH

umt of Shriram Scientific and Industrial Research Foundation)

hwersrty Road, Delhi — 110007 (india) Website : www
ni : -shriraminstitute.or
1SO - 9001, 14001 & 45001 Certified Institute E-mail id : customercare@shriraminstiu?te.org
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544422000009327F TEST REPORT NO : C1/0000295303

Date : 30-06-2022

Job No : 2206-1-MET-2098
DIVISION NO 2 PWD B&R BR., Booking No : RG2223/1/3074

Booking Date : 22-06-2022

Customer Ref No.  : NO. 943
Customer Ref Dt.  : 17-06-2022

~RlBED AS TMT STEEL BAR FE- 500 D DIAS OF SAKAHAMBRI ISPAT & POWER LTD
EEL EMBOSSED ELEGANT QST ,DIA IN MM:32, WAS RECEIVED.

not camed out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH.
icular provnded m the test report are based on the declaration by the Customer.

TEST RESULTS
(As Per IS: 1786-2008 ,RA 2018 with Amendment No. 4)
“ ‘Qbservatlon Requirement Conformity Protocol Adopted

Grade FE-500D

S “0.14 0.25 Max. Yes 1S:228 (Pt-1)1987,RA-2018
: 10.025 0.040 Max. Yes 15:228 (Pt-9)1989,RA-2019
- 0.030 0.040 Max. Yes 15:228 (Pt-3)1987,RA-2018

us 0055 0.075 Max. Yes 15:1786-2008,RA 2018
029 0.50 Max. Yes 15:1786-2008,RA 2018

o1t - - SRI/CHE-MET-01
- 0.02 - - SRI/CHE-MET-01
- 0.01 - . SRI/CHE-MET-01

oot - - SRI/CHE-MET-01

AUTHORISED SIGNATORY
EMPLOYEE CODE{{ 514 )

the items tested / calibrated above. 1/2
‘coples should be authenticated by reference to the original report.

‘ Phone 91-11-27000100, 27667267, 27667860 Fax : 91-11-27667207
See overleaf for terms & conditions



INSTITUTE FOR INDUSTRIAL RESEARCH

A; umt of Shriram Scientific and Industrial Research Foundation)

niversﬁy Road, Delhi ~ 110007 (India) Website : www.shrir

; : . aminstitute.or

1SO 9001 14001 &:45001 Certified Institute E-mail id : customercare@shriraminstitt?te.org
o gad@shriraminstitute.org

?5;;4422000009327F TEST REPORT NO : C1/0000295303

120 21.10but TS Yes {S: 1786-2008,RA 2018

684 not less than Yes IS: 1608 (Pt-1)-2022
: 565
; }‘;5‘72.1 500.0 Min. Yes iS: 1608 (Pt-1)-2022
: 201 16.0 Min Yes IS: 1608 (Pt-1)-2022
“ a‘P“asses the test.  To pass the test. Yes IS: 1599-2019

~ {Noruptureor  (There shall be no
~ cracks on bent  rupture or cracks on
~ portion bent portion)
~ observed)
: To pass the test. Yes 1S: 1786-2008,RA 2018
: {There shall be no
cracks on rebent rupture or cracks on
~ portion rebent portion)
; ~observed)
netre run (Kg) 6.245 Not less than Yes IS: 1786-2008,RA 2018

6.068 SOP/Metal & Alloys/03:2021

9.29 5.44 Min. Yes {S: 1786-2008,RA 2018
SOP/Metal & Alloys/03:2021

19.29 1.81 Min. Yes IS: 1786-2008,RA 2018

SOP/Metal & Alloys/03:2021

't “‘~refers to ratio of tensile strength to the yield stress of the test piece.
ple conforms to 1S: 1786-2008 , RA 2018 with amendment No. 4 for Grade FE 500D

i ve'test parameters

*x*% End of Report****

AUTHORISED SIGNATORY
EMPLOYEE CODE:( S1 \f;} )

2 items tested [ calibrated above. 2/2
pies should be authenticated by reference to the original report.

;;“;‘Phone 91 11-27000100, 27667267, 27667860 Fax : 91-11-27667207
See overleaf for terms & conditions



RAM INSTITUTE FOR INDUSTRIAL RESEARCH

unit of Shriram Scientific and Industrial Research Foundation)

u‘mvers;ty Road, Delhi - 110007 (India) w

! ebsite : www.shriraminstitute.or

16 9901 ;14001 & 45001 Certified Institute E-mail id : customercare@shriraminstitt?te.org
o gad@shriraminstitute.org

~*54442_2000009328F TEST REPORT NO : C1/0000295305

Date : 30-06-2022
RA) e Job No : 2206-1-MET-2099
IVISION NO. 2, PWD B&R BR,, Booking No : RG2223/1/3074
S Booking Date :22-06-2022

Customer Ref No.  : NO. 943
Customer RefDt.  : 17-06-2022

SCR!BED AS TMT STEEL BAR FE- 500 D DIAS OF SAKAHAMBRI ISPAT & POWER LTD
TEEL EMBOSSED ELEGANT QST ,DIA IN MM:25, WAS RECEIVED.

‘nOt“ amed OUt by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH.
ars provided in the test report are based on the declaration by the Customer.

S TEST RESULTS
: (As Per IS: 1786-2008 ,RA 2018 with Amendment No. 4)
‘ ”,_ Observation Requirement Conformity Protocol Adopted

Grade FE-500D

021 0.25 Max. Yes 15:228 (Pt-1)1987,RA-2018
e -0.022 0.040 Max. Yes 1S:228 (Pt-9)1989,RA-2019
- . 0.034 0.040 Max. Yes 15:228 (Pt-3)1987,RA-2018
s : 0.056 0.075 Max. Yes 15:1786-2008,RA 2018
‘ ‘0.37 0.50 Max. Yes 1S:1786-2008,RA 2018

ng Elements
Lo 017 . - SRI/CHE-MET-01
o . - SRI/CHE-MET-01

003 . . SRI/CHE-MET-01
0.02 . - SRI/CHE-MET-01

AUTHORISED SIGNATORY
EMPLOYEE CODE:( S1\F )

the items tested / cahbrated above. B /2
ples should be authentlcated by reference to the original report.

; Phone 91 11-27000100, 27667267, 27667860 Fax : 91-11-27667207
‘ See overleaf for terms & conditions



INSTITUTE FOR INDUSTRIAL RESEARCH

umt of Shriram Scientific and Industrial Research Foundation)

_Unwersnty ‘B‘oad, Delhi — 110007 (India) Website : www.shriraminstitute.org
S0 7;90‘01,‘ 14001 & 45001 Certified Institute E-mail id : customercare @shriraminstitute.org
o gad@shriraminstitute.org

0. : TC544422000009328F TEST REPORT NO : C1/0000295305

\\\\\u]u/,,

7,
e,

)

?CHANICAL ‘
HANICAL PROPERTIES OF METALS

N

\\\‘\
[

A
Y,

%y

”/nln\\\\\

; ~ 1.18 21.10 but TS Yes 1S: 1786-2008,RA 2018
20 740 not less than Yes 1S: 1608 (Pt-1)-2022
v 565
- 626.9 500.0 Min. Yes IS: 1608 (Pt-1)-2022
: 17.5 16.0 Min Yes 1S: 1608 (Pt-1)-2022
o Passes the test. To pass the test. Yes 1S: 1599-2019

~ (Noruptureor  (There shall be no
“cracks on bent  rupture or cracks on
- “portion bent portion)
:‘k observed)
) f““‘Passes the test.  To pass the test. Yes IS: 1786-2008,RA 2018
{No rupture or  (There shall be no
- cracks on rebent rupture or cracks on
- portion rebent portion)
observed)
3,878 Not less than Yes IS: 1786-2008,RA 2018

3.696 SOP/Metal & Alloys/03:2021

6.98 4,25 Min. Yes 1S: 1786-2008,RA 2018
SOP/Metal & Alloys/03:2021

1.42 Min, Yes IS: 1786-2008,RA 2018

SOP/Metal & Alloys/03:2021

‘ratio refers to ratuo of tensile strength to the yield stress of the test piece.
fsam‘ple conforms to IS: 1786-2008 , RA 2018 with amendment No. 4 for Grade FE 500D

bbve test parameters.

**** End of Report****

AN

AUTHORISED SIGNATORY
EMPLOYEE CODE:( \5\\? )

¥ {o the items tested / calibrated above. 2/2
or (;ppies should be authenticated by reference to the original report.

‘ ~_Phone 91-11-27000100, 27667267, 27667860 Fax : 91-11-27667207
‘ See overleaf for terms & conditions



I INSTITUTE FOR INDUSTRIAL RESEARCH

nit of Shriram Scientific and Industrial Research Foundation)

mversny Road, Delhi — 110007 (India) Website : www.shriraminstitute.org
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G§44422000009329F TEST REPORT NO : C1/0000295306

) K01P0‘668)‘ Date  30-06-2022 =\§// |

SHETRA) - . Job No £ 2206-1-MET-2100 ilaﬂ&k &Y
DIVISION NO 2,PWDB&RBR,  Booking No - RG2223/1/3074 7NN X
L Booking Date ~ : 22-06-2022 AU AP

Customer Ref No. : NO. 943
Customer Ref Dt.  : 17-06-2022

BEScRiBED‘IAS TMT STEEL BAR FE- 500 D DIAS OF SAKAHAMBRI ISPAT & POWER LTD
: STEE‘LéEMBOSSED- ELEGANT QST ,DIA IN MM:20, WAS RECEIVED.

TEST RESULTS
(As Per IS: 1786-2008 ,RA 2018 with Amendment No. 4)

j;‘;Observatwn Requirement Conformity Protocol Adopted
= Grade FE-500D

0.17 0.25 Max, Yes 15:228 (Pt-1)1987,RA-2018
0,022 0.040 Max. Yes 15:228 (Pt-9)1989,RA-2019
0.031 0.040 Max. Yes 15:228 (Pt-3)1987,RA-2018
; 0.053 0.075 Max. Yes 15:1786-2008,RA 2018
035 0.50 Max. Yes 15:1786-2008,RA 2018

031 - . SRI/CHE-MET-01
0 - - SRI/CHE-MET-01
. 0.04 - - SRI/CHE-MET-01
o001 - - SRI/CHE-MET-01

.

AUTHORISED SIGNATORY
EMPLOYEE CODE:( <\\} )

1/2

Phone 91 1127000100, 27667267 27667860 Fax : 91-11-27667207
. o See overleaf for terms & conditions



RAM INSTITUTE FOR INDUSTRIAL RESEARCH

unit of Shriram Scientific and Industrial Research Foundation)

Jniversity Road, Delhi ~ 110007 (India) Website : www.shriraminsti

u ] )0, _ : . aminstitute.or
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544422000009329F TEST REPORT NO : C1/0000295306

~ i1‘15 >1.10 but TS Yes 1S: 1786-2008,RA 2018
}688 not less than Yes 1S: 1608 (Pt-1)-2022
o 565
6011 500.0 Min. Yes IS: 1608 (Pt-1)-2022
119.2 16.0 Min Yes IS: 1608 (Pt-1)-2022

N Passes the test.  To pass the test. Yes 1S: 1599-2019
~ {Noruptureor  (There shall be no
_cracks on bent  rupture or cracks on

- portion bent portion)
. observed)
T Passes thetest. To pass the test. Yes 1S: 1786-2008,RA 2018

(Noruptureor  (There shall be no
~_cracks on rebent rupture or cracks on

: portion rebent portion)
; ‘;observed)
metre run (Kg) 2.416 Not less than Yes IS: 1786-2008,RA 2018
S 2371 SOP/Metal & Alloys/03:2021
on & Surface
- 6.19 3.40 Min. Yes IS: 1786-2008,RA 2018

SOP/Metal & Alloys/03:2021

1.13 Min. Yes IS: 1786-2008,RA 2018
SOP/Metal & Alloys/03:2021

ratio refers to ratio of tensile strength to the yield stress of the test piece.
sample conforms to IS: 1786-2008 , RA 2018 with amendment No. 4 for Grade FE 500D

r.t. above :t:est parameters.

**%% End of Report****

AUTHORISED SIGNATORY
EMPLOYEE CODE:( 5\\‘]/ )

2/2
'Phone‘ 91 11-27000100, 27667267 27667860 Fax : 91-11-27667207
See overleaf for terms & conditions



INSTITUTE FOR INDUSTRIAL RESEARCH

umt of Shriram Scientific and Industrial Research Foundation)

; mvers&ty Road, Delhi — 110007 (india) Website : www.shriraminstitute.org
O - 9061 14001 & 45001 Certified Institute E-mail id : customercare @ shriraminstitute.org
; gad@shriraminstitute.org

544422000009330F TEST REPORT NO : C1/0000295307

Date :30-06-2022

Job No : 2206-1-MET-2101
Booking No 1 RG2223/1/3074
Booking Date :122-06-2022

Customer Ref No. : NO. 943
Customer Ref Dt.  : 17-06-2022

SC lB_ ) AS TMT STEEL BAR FE- 500 D DIAS OF SAKAHAMBRI ISPAT & POWER LTD
EGANT STEEL EMBOSSED ELEGANT QST ,DIA IN MM:16, WAS RECEIVED.

bt]amed out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH.
~ ulars provnded in the test report are based on the declaration by the Customer.

(o TEST RESULTS
: (As Per IS: 1786-2008 ,RA 2018 with Amendment No. 4)
N - Observation Requirement Conformity Protocol Adopted

Grade FE-500D

0.18 0.25 Max. Yes 15:228 (Pt-1)1987,RA-2018
£ 0.020 0.040 Max. Yes 15:228 (Pt-9)1989,RA-2019
0.026 0.040 Max. Yes 15:228 (Pt-3)1987,RA-2018
0.046 0.075 Max. Yes 15:1786-2008,RA 2018
alent  0.39 0.50 Max. Yes 15:1786-2008,RA 2018
ying Elements
L s - - SRI/CHE-MET-01
oo - - SRI/CHE-MET-01
0.04 - - SRI/CHE-MET-01
. 0.03 - - SRI/CHE-MET-01

BV

AUTHORISED SIGNATORY
EMPLOYEE CODE{( <1\ "}

items tested | calibrated above. o 1/2

G es should be authenticated by reference to the original report.

Phone 91 1127000100, 27667267, 27667860 Fax : 91-11-27667207
See overleaf for terms & conditions



IRAM INSTITUTE FOR INDUSTRIAL RESEARCH

A unit of Shriram Scientific and Industrial Research Foundation)

‘mvers:ty Road, Delhi —~ 110007 (India) Website : www.shriraminstitu
: . te.or
o ;9001 14001 & 45001 Certified Institute E-mail id : customercare@shriraminstitgte.org
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‘5‘444220‘oo‘oosssop TEST REPORT NO : C1/0000295307

21.10 but TS Yes IS: 1786-2008,RA 2018

not less than Yes IS: 1608 (Pt-1)-2022

565

500.0 Min. Yes 1S: 1608 (Pt-1)-2022

16.0 Min Yes 1S: 1608 (Pt-1)-2022
“Passes the test.  To pass the test. Yes IS: 1599-2019

~ (Noruptureor  (There shall be no

~ cracks on bent  rupture or cracks on
- portion bent portion)
__observed)
Passes the test. To pass the test. Yes 1S: 1786-2008,RA 2018
(Noruptureor  (There shall be no
- cracks on rebent rupture or cracks on
. portion rebent portion)
. - observed)

5) 1.526 Not less than Yes IS: 1786-2008,RA 2018

1.485 SOP/Metal & Alloys/03:2021
2.40 Min. Yes IS: 1786-2008,RA 2018

SOP/Metal & Alloys/03:2021
0.80 Min. Yes IS: 1786-2008,RA 2018

SOP/Metal & Alioys/03:2021

‘atie refers to ratlo of tensile strength to the yield stress of the test piece.
‘ ple conforms to IS: 1786-2008 , RA 2018 with amendment No. 4 for Grade FE 500D

above test parameters

**%% End of Report™****

AUTHORISED SIGNATORY

EMPLOYEE CODE{( 51|} )

) the items tested / calibrated above. 2/2
7 copies should ba authenticated by reference to the original report.

“Phone 91 11-27000100, 27667267, 27667860 Fax : 91-11-27667207
See overleaf for terms & conditions



INSTITUTE FOR INDUSTRIAL RESEARCH

umt of Shriram Scientific and Industrial Research Foundation)

Jversﬁy Road Delhi — 110007 (India) Website : www.shriraminstitut

: . e.org
001 14001 & 45001 Certified Institute E-mail id : customercare @shriraminstitute.org
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44422000009331F TEST REPORT NO : C1/0000295308

Date : 30-06-2022
~ L Job No : 2206-1-MET-2102
JB DIVISION NO. 2, PWD B&R BR., Booking No : RG2223/1/3074
L o Booking Date £ 22-06-2022

Customer Ref No.  : NO. 943
Customer Ref Dt.  : 17-06-2022

TEST RESULTS
(As Per IS: 1786-2008 ,RA 2018 with Amendment No. 4)
Observation Requirement Conformity Protocol Adopted

Grade FE-500D

o 0.25 Max. Yes I5:228 (Pt-1)1987,RA-2018
002 0.040 Max. Yes I5:228 (Pt-9)1989,RA-2019

0023 0.040 Max. Yes I5:228 (Pt-3)1987,RA-2018
s 0.050 0.075 Max. Yes 15:1786-2008,RA 2018

nt 0.2 0.50 Max. Yes 15:1786-2008,RA 2018

nedenent

020 - - SRI/CHE-MET-01

- 0.02 - - SRI/CHE-MET-01
0.02 - - SRI/CHE-MET-01

0.01 - - SRI/CHE-MET-01

AUTHORISED SIGNATORY.
EMPLOYEE CODE:( S\\"F )

tems tested | calibrated above. w 1/2
hould be aufhenticated by reference to the original report.

Phone : 91 11-27000100, 27667267, 27667860 Fax:91-11-27667207
See overleaf for terms & conditions




1 INSTITUTE FOR INDUSTRIAL RESEARCH

umt of Shriram Scientific and Industrial Research Foundation)

University Road, Delhi ~ 110007 (India) Website : www.shriraminstitute.org
9001, 14001 & 45001 Certified Institute E-mail id : customercare @shriraminstitute.org
o gad@shriraminstitute.org

:‘44422000009331F TEST REPORT NO : C1/0000295308
ﬂ"‘\%//
P
AN
'/’//,ﬁ\\\‘ L7
e " TC-5444
ROPERTIES OF METALS
115 >1.10 but TS Yes IS: 1786-2008,RA 2018
726 not less than Yes IS: 1608 (Pt-1)-2022
B 565
L 630.7 500.0 Min. Yes IS: 1608 {Pt-1)-2022
237 16.0 Min Yes IS: 1608 (Pt-1)-2022
~ Passes the test.  To pass the test. Yes 1S: 1599-2019
~ (Noruptureor  (There shall be no
cracks on bent  rupture or cracks on
portion bent portion)
_ observed)
. Passes the test.  To pass the test. Yes 1S: 1786-2008,RA 2018
(Noruptureor  (There shall be no
~k‘~“ckracks on rebent rupture or cracks on
~ portion rebent portion)
~ observed)
g) 0.851 Not less than Yes IS: 1786-2008,RA 2018
e 0.835 SOP/Metal & Alloys/03:2021
m tton“&;Su‘rféte B
teristics
2.81 1.80 Min. Yes IS: 1786-2008,RA 2018
E SOP/Metal & Alloys/03:2021
0.60 Min. Yes IS: 1786-2008,RA 2018
SOP/Metal & Alloys/03:2021
S rat ,fre“fe‘ré:‘to‘ratio of tensile strength to the yield stress of the test piece.
ple conforms to IS: 1786-2008 , RA 2018 with amendment No. 4 for Grade FE 500D
ve test parameters.
**%% End of Report****
AUTHORISED SIGNATORY
L , B e EMPLOYEE CODE:( \1\\"} )

ems tested / calibrated above. 2/2
s should bg‘authemic;ated by reference to the original report.

hcne;z“‘9~1‘-11-27000100, 27667267, 27667860 Fax : 91-11-27667207
o See overleaf for terms & conditions



INSTITUTE FOR INDUSTRIAL RESEARCH

' umt Of Shriram Scientific and Industrial Research Foundation)

L mversnty Road Delhi — 110007 (India) Website : www.shriraminstitute.org
8) 9001 14001 & 45001 Certified Institute E-mail id : customercare @shriraminstitute.org
gad@shriraminstitute.org

444220;Q0009332F TEST REPORT NO : C1/0000295309

Date : 30-06-2022
oy Job No :2206-1-MET-2103
UB DIVISION NO, 2, PWD B&R BR., Booking No : RG2223/1/3074
S Booking Date :22-06-2022

Customer Ref No. : NO. 943
Customer Ref Dt.  : 17-06-2022

RIBED AS TMT STEEL BAR FE- 500 D DIAS OF SAKAHAMBRI ISPAT & POWER LTD
EMBOSSED- ELEGANT QST DIA IN MM:10, WAS RECEIVED.

rried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH.
O\ dedm the test report are based on the declaration by the Customer.

TEST RESULTS
(As Per IS; 1786-2008 ,RA 2018 with Amendment No. 4)
( Requirement Conformity Protocol Adopted

Grade FE-500D

-0.16 0.25 Max. Yes 1S:228 (Pt-1)1987,RA-2018
0.017 0.040 Max. Yes 1S:228 (Pt-9)1989,RA-2019

~ 0.034 0.040 Max. Yes 15:228 (Pt-3)1987,RA-2018
s 0.051 0.075 Max. Yes 1S:1786-2008,RA 2018
0.8 0.50 Max. Yes 1S:1786-2008,RA 2018

038 . - SRI/CHE-MET-01
002 - - SRI/CHE-MET-01
005 . - SRI/CHE-MET-01
0.02 - - SRI/CHE-MET-01

AUTHORIgED SIGNATORY
EMPLOYEE CODE:{ S\ )

the items tested ] cahbrated above. 1/2
s should he authentlcated by reference to the original report.

hone 91 11-27000100, 27667267, 27667860 Fax : 91-11-27667207
See overleaf for terms & conditions



1 INSTITUTE FOR INDUSTRIAL RESEARCH

\ unit of Shriram Scientific and Industrial Research Foundation)

UhivefrsitY‘Road Delhi — 110007 (India) Website : www.shriraminsti

Sl el o ! : . institute.org
9_001, 1‘4001 & 45001 Certified Instituie E-mail id : customercare @shriraminstitute.org
- ; ; gad@shriraminstitute.org

44422900009332F TEST REPORT NO : C1/0000295309

\\\\\\\‘ \L‘IZ/ Il/’ ”,

21.10 but TS Yes 1S: 1786-2008,RA 2018
not less than Yes 1S: 1608 {Pt-1)-2022
N 565
- 556.9 500.0 Min. Yes IS: 1608 (Pt-1)-2022
265 16.0 Min Yes IS: 1608 (Pt-1)-2022
~ Passes the test.  To pass the test. Yes 1S: 1599-2019

““kk‘(No rupture or  (There shall be no
~cracks onbent  rupture or cracks on
portion bent portion)
: :Tfo‘bserved)
“Passes the test.  To pass the test. Yes IS: 1786-2008,RA 2018
(No rupture or  (There shall be no
- cracks on rebent rupture or cracks on
~ portion rebent portion)
 observed)
0.583 Not less than Yes 1S: 1786-2008,RA 2018

0.568 SOP/Metal & Alloys/03:2021
. 2.3 1.20 Min. Yes iS: 1786-2008,RA 2018
ma SOP/Metal & Alloys/03:2021
aof 2.13 0.40 Min. Yes IS: 1786-2008,RA 2018

SOP/Metal & Alloys/03:2021

S*:ratid _efe‘rﬁsitb‘:ratio of tensile strength to the yield stress of the test piece.
ample conforms to IS: 1786-2008 , RA 2018 with amendment No. 4 for Grade FE 500D
bove test parameters.

***+% End of Report™***

e T
%/a\cw
AUTHORISED SIGNATORY
EMPLOYEE CODE:( <1\) )
[ ¥ )

items tested | calibrated above. 2/2
ies should be authenticated by reference to the original report.

*Phoﬁei:‘:91‘-11-27000100, 27667267, 27667860 Fax : 91-11-27667207
- See overleaf for terms & conditions



[RAM INSTITUTE FOR INDUSTRIAL RESEARCH
. unit of Shriram Scientific and Industrial Research Foundation)

; ,VérSity,Road Delhi — 110007 (India) Website : www.shriraminsti

niver: oad, )0 _ : . stitute.org

9001, 14001 & 45001 Certified Institute E-mail id : customercare @shriraminstitute.org
; gad@shriraminstitute.org

4422000009333F TEST REPORT NO : C1/0000295310

Date : 30-06-2022
o Job No : 2206-1-MET-2104
SION NO. 2, PWD B&R BR., Booking No : RG2223/1/3074
Lo Booking Date 1 22-06-2022

Customer Ref No. : NO. 943
Customer RefDt.  : 17-06-2022

 AS TMT STEEL BAR FE- 500 D DIAS OF SAKAHAMBRI ISPAT & POWER LTD
-MBOSSED- ELEGANT QST ,DIA IN MM:8, WAS RECEIVED.

ied out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH.
rov:ded in the test report are based on the declaration by the Customer.

TEST RESULTS
(As Per 1S: 1786-2008 ,RA 2018 with Amendment No. 4)
Qbservatlon Requirement Conformity Protocol Adopted

Grade FE-500D

019 0.25 Max. Yes 15:228 (Pt-1)1987,RA-2018
0023 0.040 Max. Yes 15:228 (Pt-9)1989,RA-2019
0031 0.040 Max. Yes 15:228 (Pt-3)1987,RA-2018
. 0054 0.075 Max. Yes IS:1786-2008,RA 2018
o 045 0.50 Max. Yes IS:1786-2008,RA 2018
Oylngiﬁlehi‘é:r‘)ti‘f ‘ :
o - - SRI/CHE-MET-01

0.01 - -- SRI/CHE-MET-01
0.02 - - SRI/CHE-MET-01

0,05 . - SRI/CHE-MET-01

e
AUTHORISED SIGNATORY
EMPLOYEE CODE{ <\\"} )

oples should be authenﬂcated by reference to the original report. 1/ 2

‘ Phone 91 11-27000100, 27667267, 27667860 Fax : 91-11-27667207
‘ See overleaf for terms & conditions




RAM INSTITUTE FOR INDUSTRIAL RESEARCH

umt of Shriram Scientific and Industrial Research Foundation)

"wersuy Road Delhi - 110007 (India) Website : www.shriramin

: . stitute.or
001 14001 & 45001 Certified Institute E-mail id : customercare@shriraminstitL?te.org
gad @shriraminstitute.org

44422000009333F TEST REPORT NO : C1/0000295310

13 >1.10 but TS Yes iS: 1786-2008,RA 2018
742 not less than Yes {S: 1608 (Pt-1)-2022
o 565
500.0 Min. Yes IS: 1608 (Pt-1)-2022
16.0 Min Yes {S: 1608 (Pt-1)-2022
e P“é‘sses the test. To pass the test. Yes 1S: 1599-2019

 (Noruptureor  (There shall be no
“cracks on bent  rupture or cracks on
bortion bent portion)
_observed)
Passes the test.  To pass the test. Yes IS: 1786-2008,RA 2018
 (Noruptureor  (There shall be no
~ cracks on rebent rupture or cracks on

portion rebent portion)
. observed)
r metre run (Kg) 0.386 Not less than Yes IS: 1786-2008,RA 2018
i 0.363 SOP/Metal & Alloys/03:2021
170 0.96 Min. Yes IS: 1786-2008,RA 2018

SOP/Metal & Alloys/03:2021

0.32 Min. Yes 1S: 1786-2008,RA 2018
SOP/Metal & Alloys/03:2021

**** End of Report****

AUTHORISED SIGNATORY
EMPLOYEE CODE:( S1\"} )

ly to the tems tested | cahbrated above, 2 /2 '

hculd be authemicated by reference to the original report.
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